XCREATE CENTER SPACE ASSEMBLY GUIDE
VERSION: XCCS
PART #: 5844001-C

‘i’
— /’ -
‘ é E —E
= EQ = |
!Q |
= ——
— Q. ——
b N= | /ig
0 =i\ = \
g % >




TABLE OF CONTENTS

1. OVERVIEW AND TOOLS REQUIRED: PAGE 3 6. ATTACHMENT ASSEMBLY CONTINUED
. RELENTLESS ROPE TRAINER (UPRIGHT): PAGES 85-86
2. UPRIGHT ASSEMBLY: PAGE 4 . BOOM MOUNT: PAGES 87-88
. RELENTLESS ROPE TRAINER & BOOM MOUNT: PAGE 89-90
3. HARDWARE COVERS: PAGE 5 . RELENTLESS RIPPER & BOOM MOUNT: PAGE 89-90
. SIDE ATTACHMENT MOUNT: PAGE: 91
4. ONE MODULE ASSEMBLY: PAGE 6 . BOSU STORAGE ATTACHMENT: PAGE 92
. FOAM ROLLER STORAGE: PAGES 93-94
5. CABLE MODULES AND SMITH MODULE: PAGE 9 . STALL BAR DIP ATTACHMENT: PAGE 95
. BAR CATCH STORAGE ATTACHMENT: PAGE 96-97
6. MODULE ASSEMBLY . SUSPENSION CLIP: PAGE 98
. 8' UPRIGHT MODULE EXTENSION: PAGES 10-11
. 4'/6' ACCESSORY STORAGE MODULE: PAGES 12-13 7. ANCHORING: PAGE 99
. 4'/6 UNIVERSAL BALL & HANGING STORAGE MODULE: PAGES 14-15 8. URETHANE BOOTS: PAGE 100

. 4' STALL BAR MODULE: PAGES 16-17

. 4' BALL TARGET PAD MODULE: PAGES 18-22

. 8' OLYMPIC LIFTING STATION MODULE: PAGES 24-26

. 4'/6' ACCESSORY & BUMPER BOOKSHELF STORAGE MODULE: PAGES 27-28
. 4' TANK DOCKING MODULE: PAGES 29-32

. 4' X 5 BARBELL STORAGE MODULE: PAGES 33-36

. 4' X 10 BARBELL STORAGE MODULE: PAGES 37-40

. 4'2 SIDED X 10 BARBELL STORAGE MODULE: PAGES 41-44

. 4' 2 SIDED X 20 BARBELL STORAGE MODULE: PAGES 45-48

. 4' MONITOR MOUNT & STORAGE MODULE: PAGES 49-52

. 4' CUSTOM SIGN AND HANGING STORAGE MODULE: PAGES 53-54
. ACCESSORY PEGS & MAT STORAGE PINS: PAGE 55

. ACCESSORY TRAY LABELS: PAGES 56

7. ATTACHMENT ASSEMBLY
. BALL & HANGING STORAGE EXTENSION: PAGE 61
. BATTLE ROPE ANCHOR: PAGE 62
. HANGING STORAGE HOOK: PAGE 63
. DOUBLE PLAY: PAGE 64
. HORIZONTAL MOUNT GROUND ROTATIONAL TRAINER: PAGE 65
. 3-DIMENSIONAL SWIVEL: PAGES 66-67
. BALL TARGET: PAGES 68-70
. RESISTANCE BAND ANCHOR: PAGE 71
. VERTICAL DUMBBELL RACKS: PAGE 72
. 4' MULTI GRIP CROSS: PAGE 73
. 4' SINGLE SIDE HORIZONTAL WEIGHT STORAGE: PAGE 74

. TOP BOOM EXTENSION: PAGES 75-78 I
. ATTACHMENT ANCHOR: PAGE 79 WARN I N G !

. DIP ATTACHMENT: PAGE 80 ALL X-CREATE ARE REQUIRED TO BE ANCHORED TO THE

. PLYO STEP: PAGE 81
. ATTACHMENT EXTENSION: PAGES 82.83 FLOOR TO PREVENT ROCKING OR TIPPING DURING USE.

. ATTACHMENT EXTENSION & 3 DIMENSIONAL SWIVEL W/MOUNT:
PAGE 84

2



OVERVIEW AND TOOLS REQUIRED

X-CREATE Center Space Systems can be customized in countless ways.
This manual provides instructions for assembling base units, module
options and attachment options.

Not all modules or attachments are detailed in this assembly guide. For further
instruction on these, reference the individual guide for the module being installed.

If you worked with Torque X-Team Design during the purchasing process, please
request a Bill of Material Drawing to reference your exact set-up. For assistance,
contact www.sales@torquefitness.com or call (763) 754-7533

NOTE:

When assembling any X-CREATE System that is longer than one module wide,
the hardware will be shared between two side by side modules and pull-up bars.
It is recommended to keep all bolt connections loose until the base system and
all of the module stations have been assembled. Securely tighten all frame
connections at this time, and then proceed to the attachment options.
Attachment options can be securely tightened as they are assembled.

TOOLS FOR ASSEMBLY:

. 3/8" ALLEN WRENCH

. 5/16" ALLEN WRENCH

. 3/16" ALLEN WRENCH

. 3/4" WRENCH OR SOCKET
. 9/16" WRENCH OR SOCKET
. 1/2" WRENCH OR SOCKET
. RUBBER MALLET

WARNING!

ALL X-CREATE ARE REQUIRED TO BE ANCHORED TO THE
FLOOR TO PREVENT ROCKING OR TIPPING DURING USE.



XCREATE-UC2-8DS
(58188PA) (QTY 2)

1/2 X 6-1/4" BOLT (4)

BOLT COVER (2)
XCREATE-HMSC (QTY 2)

XCREATE-UC1
(58183PA)

1/2" LOCK NUT (2)
Place cardboard
insert from packaging
underneath upright to
aid in assembly

NUT COVER (2)

> 5

o Q0 l

, ~ Place cardboard

’ Q/Q) insert from packaging
L~ underneath upright to

aid in assembly

NOTES:
This step requires two people to assemble. Please get help.
Assemble the UPRIGHT on the floor.

Assemble all parts together first, then SECURELY tighten all bolt connections.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

XCREATE-UC2-8DS
(58187PA) (QTY 2)



HARDWARE COVERS

IMPORTANT NOTICE ABOUT HARDWARE COVERS:
The bolt and nut covers may not fit all assembly applications.
Use the flat washers included when shown in this guide.

BOLT COVER

NUT COVER

NOTE:
3/4" SOCKET IS REQUIRED FOR ASSEMBLY.
DISCARD UNUSED WASHERS.

==y Wik

1-1/8"

l

BOLT COVER NUT COVER



ONE MODULE ASSEMBLY

NOTE:
REMOVE END CAPS PRIOR
TO ASSEMBLY. .
RE-ATTACH END CAPS )
1/2" LOCK NUT (4) AFTER ASSEMBLY (2) [
(PRE-INSTALLED) .
NUT COVER (4) B

(PRE-INSTALLED)

(PRE-INSTALLED) Q

1/2 X 4-3/4" BOLT (8)
(PRE-INSTALLED)

. XCREATE-U-8DS

NOTE:

URETHANE BOOTS
WILL BE ASSEMBLED
IN THE LAST STEP

NOTE:
MAKE SURE TO USE PRE-
INSTALLED SPACERS (4)

NOTES:
For the purpose of illustration the XCREATE-4SX is shown. :
The XCREATE-6SX is assembled the same way. <€‘< %

LOOSELY assemble bolt connections in this step.

If more than one module will be assemble, refer to PAGE 10.

BOLT COVER (8) . Q

I [T 1 [T 1 [T 1 [T 1 [ [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

— XCREATE-4SX

® — XCREATE-6SX




MODULES

8' UPRIGHT
MODULE EXTENSION

4'/ 6' STORAGE MODULE

4' |/ 6' BALL & HANGING
STORAGE MODULE

4' STALL BAR MODULE

4' BALL TARGET WALL PAD
MODULE

8' OLYMPIC LIFTING
STATION MODULE

4' |/ 6' ACCESSORY & BUMPER
STORAGE MODULE

4' TANK DOCKING MODULE



MODULES

4’ X 5 BARBELL STORAGE
MODULE

/!'
| __— e\

J

Pr—\
| 1

J

f

pr—,
|\

,
|

=i

A:

4' X 2 SIDED X 10 BARBELL
STORAGE MODULE

4’ X 10 BARBELL STORAGE
MODULE

4' X 2 SIDED X 20 BARBELL
STORAGE MODULE

4’ MONITOR MOUNT
STORAGE MODULE

I

4’ CUSTOM SIGN AND
HANGING STORAGE MODULE




MODULES NOT COVERED IN THIS GUIDE

T
_Qﬁ
q
q
I q
| |
SMITH MODULE CABLE COMPONENT SEATED ROW LAT PULL DOWN
MODULE MODULE MODULE

NOTES:

For the above modules, visit Torquefitness.com for the specific assembly manual for the module being assembled.
The manuals can be downloaded at https://commercial.torquefitness.com/pages/assembly-manuals



8" UPRIGHT MODULE EXTENSION

[




8" UPRIGHT MODULE EXTENSION

NOTE:
MAKE SURE TO USE PRE- NOTE:
INSTALLED SPACERS (4) REMOVE END CAP PRIOR TO ASSEMBLY.

RE-ATTACH END CAP AFTER ASSEMBLY (2)

1/2" LOCK NUT (8) BOLT COVER (8)

NUT COVER (8
® 1/2 X 4-3/4" BOLT (8)

PRE-INSTALLED

XCREATE-U-8DS—|:

NOTES: : Q::

The 6' module extension is assembled the same way.

For the purpose of illustration the 4' module extension is shown. q’%

LOOSELY assemble bolt connections in this step.

Repeat this step for as many modules there are to assemble.

I

2 4 6
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

I N I N o
1 3 5 7

11



4/ 6 STORAGE MODULE

I\

\

T

(X 56 o6
i
\ /
\ \/

12



4/ 6° STORAGE MODULE

BOLT COVER (20)

1/2 X 4-1/4"

1/2 X 4-1/4 BOLT (20)

BOLT (20)

XCREATE-U-8DS (2)

XCREATE-4BS (2)

1/2" LOCK NUT (20)
NUT COVER (20)

XCREATE-4TRAY (3)

Y

NOTES:

If more modules will be assembled, do not tighten bolts at this time.
If this is the only module being assembled, then SECURELY tighten
all bolts in this step and previous steps.

I N I N o
1 2 3 4 5 7

6
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

BOLT COVER (20)

XCREATE-U-8DS (2)

XCREATE-6BS (2)

_-

- - EHZ" LOCK NUT (20)
1]

NUT COVER (20)

XCREATE-6TRAY (3)

13



4'/ 6" UNIVERSAL BALL & HANGING
STORAGE MODULE

[

14



4’/ 6' UNIVERSAL BALL & HANGING STORAGE
MODULE

1/2 X 4-1/4"
BOLT (4)

XCREATE-U-8DS (2)

1/2 X 4-1/4" 1/2" LOCK NUT (4)

BOLT (4)

—uﬁ’.’ld
BOLT COVER (j

NUT COVER (4)

XCREATE-UBSHP6
XCREATE-6UBS

NOTES:

If more modules will be assembled, do not tighten bolts at this time.

If this is the only module being assembled, then SECURELY tighten
all bolts in this step and previous steps.

BOLT COVER (4)

XCREATE-UBSHP6

I [T 1 [T 1 [T 1 [T 1 [ [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

XCREATE-U-8DS (2)

E 1/2" LOCK NUT (4)

NUT COVER (4)

15



4'STALL BAR MODULE

16



4'STALL BAR MODULE

*!"
 —

"—.—'=n
I ' —=
I
— D-—._m
=i . 1 =
§‘| =) 1/2" LOCK NUT (20) o

B —— =
o I — — |

X
,T \,T

el — -
.
)
XCREATE-4SB (2) g

NOTES:

If more modules will be assembled, do not tighten bolts at this time.
If this is the only module being assembled, then SECURELY tighten
all bolts made in this step and previous steps.

(*) HARDWARE COVERS CAN be used in place of washers on tube
side only. (SEE PAGE 3).

(**) HARDWARE COVERS CANNOT be used on plate side.

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

BOLT COVER (10)

1/2 X 4-1/4" BOLT (20)

17



4' BALL TARGET WALL PAD MODULE

18



4' BALL TARGET WALL PADS

NOTE DIRECTION OF ICON
BEFORE INSTALLING HOOKS

XCREATE-4BTWP

HOOK (4)

10-32 X 9/16" SCREW (8)

NOTES:
SECURELY TIGHTEN, DO NOT OVER TIGHTEN all bolted connections in this step.

Repeat this step for all ball target pads.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

pobwbomodwdidoateolooiwbmtwbemodeatoe oo botmboodoato oot o im b dddootoe oo bw b bl 19




4' BALL TARGET WALL PAD MODULE

XCREATE-4SB

S

NOTES:

NOTE:

ALIGN AND HOOK BALL
TARGET PADS OVER STALL
BAR CROSSMEMBERS.
PRESS PAD DOWN TO LOCK
INTO PLACE

ASSEMBLED
SECTION VIEW

XCREATE 4' STALL BAR MODULE is required for installing the ball target
wall pads. Reference previous steps for installing the stall bars.

Ball target wall pads can be removed and replaced as needed.

)

NOTE:

WHEN INSTALLING MULTIPLE
PADS ALWAYS START WITH
THE LOWEST PAD.

20



4' BALL TARGET WALL PADS

NOTE:

ALIGN AND HOOK BALL TARGET
PADS OVER STALL BAR
CROSSMEMBERS. PRESS PAD
DOWN TO LOCK INTO PLACE.

START WITH THE LOWEST PAD
AND REPEAT STEP ABOVE FOR
INSTALLING REMAINING PADS

NOTES:

XCREATE 4' STALL BAR MODULE is required for installing the ball target
wall pads. Reference previous steps for installing the stall bars.

Ball target wall pads can be removed and replaced as needed.

21



8" OLYMPIC LIFTING STATION MODULE

22



8" OLYMPIC LIFTING STATION MODULE

XCREATE-4SX NOTE:

MAKE SURE TO USE PRE-
INSTALLED SPACER (2)

NUT COVER (2)
PRE-INSTALLED

1/2" LOCK NUT (2)

PRE-INSTALLED
PRE-INSTALLED

y- ——y
—
’/ BOLT COVER (2)
I = ) PRE-INSTALLED
Iy
—~— .
8| f
!
f
!
. : ——XCREATE-U-8SS (2)
RIGHT UPRIGHT : f
= f :
S ; -
' y E}— LEFT UPRIGHT
' !
v 1]
f .
f
' f
' !
! —H 1/2 X 1" BOLT (4)
I 1l | | PREINSTALLED
=5 41 ' BOLT COVER
/b s PRE-INSTALLED

NOTES:

SECURELY tighten all bolt connections in this step.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

1/2 X 4-3/4" BOLT (2)

23



8" OLYMPIC LIFTING STATION MODULE

NOTE:

INSERT BAR SUPPORTS INTO
DESIRED SLOTS ON UPRIGHTS.
PUSH DOWN TO LOCK IN PLACE™

T

~————

e eakaveaiae W

NOTE:
TO REMOVE BAR SUPPORTS FROM
UPRIGHTS, PULL SPRING PIN OUT TO

UNLOCK. LIFTUPAND PULLOUT—

NOTE:
WARNING LABEL

SUPPORT

LEFT UPRIGHT—

I
/
e ]

AY
—3

RIGHT BAR SUPPORT

L]

> — P

RIGHT UPRIGHT

24



8" OLYMPIC LIFTING STATION MODULE

NOTE:

INSERT BAR CATCHES INTO
DESIRED SLOTS ON UPRIGHTS.
PUSH DOWN TO LOCK IN PLACE— ]

NOTE:

TO REMOVE BAR CATCHES FROM
UPRIGHTS, PULL SPRING PIN OUT TO

UNLOCK. LIFTUP AND PULLOUT—

NOTE:
WARNING LABEL

LEFT BAR

LEFT UPRIGHT —

Ll

J RIGHT UPRIGHT
€

IJ' RIGHT BAR CATCH
0

25



8" OLYMPIC LIFTING STATION MODULE

XCREATE-U-8SS (2)

BOLT COVER (10)
1/2" LOCK

NUT (10)
NUT COVER (10)

I
| |
1 I\
I T
o
o
L L

1/2 X 5-3/4" BOLT (10)

T 7

XCREATE-8UVWS

v
) L

TR

NOTE:
REPEAT STEPS FOR
BOTH SIDES

-

-

— - *
A Zim--- QE’7NOTE:
MAKE SURE WEIGHT
;‘0‘%

HORNS ANGLE UP

NOTES:
SECURELY tighten all bolt connections in this step.
REPEAT STEPS for both sides as needed.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200




4’/ 6' ACCESSORY & BUMPER BOOKSHELF
STORAGE MODULE

27



XCREATE-U-8DS (2)

XCREATE-6UBS

t 1/2" LOCK NUT (20)

4'/ 6" ACCESSORY & BUMPER BOOKSHELF STORAGE
MODULE
BOLT COVER (20)
1/2 X 4-1/4" —
BOLT (20) NS
i ; ,;,;‘ B XCREATE-U-8DS (2) |
BOLT COVER (23 PP T ueh
1/2 X 4-1/4" —
R / XCREATE-4BS
BOLT (20) .« | lm ;.—:: R
i 1/2" LOCK NUT (20) =
—a L] NUT COVER (20) - =
=0 _
i — q--2=
e XCREATE-4TRAY(3) . I
— — "1 o
— ‘ 5 _::
— /I
—
—0 - _ __
A —  IeAN /A/!@@L’L\a\aé=“ ‘\
= S LA AN
~ (¢ -6BBS
e o A\ XCREATE-6BB
NOTES:
If more modules will be assembled, do not tighten bolts at this time.
If this is the only module being assembled, then SECURELY tighten
all bolts in this step and previous steps.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [ ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

NUT COVER (20)

XCREATE-6TRAY (3)

28



4' TANK DOCKING MODULE

29



4' TANK DOCKING MODULE

e

112 X 4-1/4" -
BOLT (4)‘—1

BOLT COVER (4)

XCREATE-UBSHP6

XCREATE-4UBS

<

_ ,r 1/2" LOCK NUT (4)

NUT COVER (4)

[ XCREATE-U-8SS (2)

@1:

NOTES:

If more modules will be assembled, do not tighten bolts at this time.

If this is the only module being assembled, then SECURELY tighten
all bolts in this step and previous steps.

I A A A R D N R
1 2 3 4 5 6

10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

III‘I
7

30



4' TANK DOCKING MODULE

@
@
]
o[ | L 'l
1. @) H
L]
XCREATE-U-8DS (2)—
1/2" FLAT WASHER (4)  |*
(**) SEE NOTE
. { =
. 1/2" LOCK E
NUT (4) L te=—
= | o=
M’.
1/2 X 4-1/4" BOLT (4) B
j XCREATE-HSH (2)
L]
BOLT COVER (4) .
.
.
* e
|®
f\ N

SO
NOTES:
SECURELY tighten all bolt connections in this step.
(**) HARDWARE COVER CANNOT be used on HSH side.
|‘III‘|II‘III‘III‘III‘III‘III‘I
1 2 3 4 5 6 7

10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

31



4' TANK DOCKING MODULE

32



4'X 5 BARBELL STORAGE MODULE

33



4' X 5 BARBELL STORAGE MODULE
(WITHOUT CONNECTOR)

[—XCREATE-U-8DS (2)
\LBi_T COVER (8)
1/2 X 4-1/4" BOLT (8)

@ —

1/2" LOCK NUT (8)——s-g| ||

RIGHT BARBELL SIDE—%—

.—@- L

LEFT BARBELL SIDE

P

NOTES:

If more modules will be assembled, do not tighten bolts at this time.
If this is the only module being assembled, then SECURELY tighten
all bolts in this step and previous steps.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

34



4'X 5 BARBELL STORAGE MODULE
(WITH CONNECTOR)

SPACER (4)
/ NUT COVER (12)
.ﬁ‘ ~ [ — "
iy - _ 1/2" LOCK NUT (12)
)\ e BOLT COVER (12)
% ?\ =9 [ " 8‘ 7
) -1, L-—1/2x4-1/4 BOLT (12)
g CONNECTOR (2) = )
T - _ / == )
\0‘% l-@. — | , = d
. RIGHT BARBELL SIDE . b~
@ .
i 4 N ( —— XCREATE-U-8DS (2)
\0‘% .@_ -1
e | . =
ol | —--4 LEFT BARBELL SIDE——
— :-’ '] 1 |
— - L N
| g S\
T L 18- <,
Sl
|
A B

NOTES:

If more modules will be assembled, do not tighten bolts at this time.
If this is the only module being assembled, then SECURELY tighten
all bolts in this step and previous steps.

—  NOTE:
USE SPACERS BETWEEN
CONNECTOR AND UPRIGHT (4)

~——

™

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

35




4'X 5 BARBELL STORAGE MODULE

—

N
le

I ‘l“
il \x\_.
p e
| ;
\;4;
Al \\
L :
; _ fs
NN % ‘
D

NOTE:

If you are a professional contractor installing this system for a facility,
leave these labels and instruction with manager or inquire what label
to attach to each barbell guard.

— ATTACH DESIRED BARBELL WEIGHT
LABEL TO EACH BARBELL GUARD
SEE NOTE BELOW

—

NOTE:

ATTACH THE SAME BARBELL WEIGHT
LABEL TO BOTH GUARDS DIRECTLY
ACROSS FROM EACH OTHER.

36



4'X 10 BARBELL STORAGE MODULE

37



4'X 10 BARBELL STORAGE MODULE
(WITHOUT CONNECTOR)

XCREATE-U-8DS (2)

NUT COVER (8)
BOLT COVER (8)
1/2" LOCK NUT (8)
1/2 X 4-1/4" BOLT (8)

LEFT BARBELL SIDE

RIGHT BARBELL SIDE

-y

NOTES:

If more modules will be assembled, do not tighten bolts at this time.
If this is the only module being assembled, then SECURELY tighten
all bolts in this step and previous steps.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

38



4'X 10 BARBELL STORAGE MODULE
(WITH CONNECTOR)

SPACER (4) NUT COVER (12)
J\ 1/2" LOCK NUT (12)

o || __ e,
S +—-_ B BOLT COVER (12)
— T
= } -
= | 11
P 1/2 X 4-1/4" BOLT (12)
’ = o
*® (1 RIGHT BARBELL SIDE ¢t
= -1
-l =
=
> ] LEFT BARBELL SIDE— %
—-—gl J XCREATE-U-8DS (2)
% -
oo [ _
T e _

\

CONNECTOR (2)

NOTES:

If more modules will be assembled, do not tighten bolts at this time.
If this is the only module being assembled, then SECURELY tighten
all bolts in this step and previous steps.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

NOTE:
USE SPACERS BETWEEN
CONNECTOR AND UPRIGHT (4)

39



4'X 10 BARBELL STORAGE MODULE

NOTE:

If you are a professional contractor installing this system for a facility,
leave these labels and instruction with manager or inquire what label
to attach to each barbell guard.

— ATTACH DESIRED BARBELL WEIGHT
LABEL TO EACH BARBELL GUARD
SEE NOTE BELOW

NOTE:
ATTACH THE SAME BARBELL WEIGHT
LABEL TO BOTH GUARDS DIRECTLY
ACROSS FROM EACH OTHER.

40



4'2 SIDED X 10 BARBELL STORAGE MODULE

41



4'2 SIDED X 10 BARBELL STORAGE MODULE
(WITHOUT CONNECTOR)

NUT COVER (16)

1/2" LOCK NUT (16)

BOLT COVER (16)

1/2 X 4-1/4" BOLT (16)

T

———XCREATE-U-8SS (2)

-

A
¢ p
g9
n p
0
¢, [N
g9 8
|
|

:
fi

LEFT BARBELL SIDE (2)

NOTES:

If more modules will be assembled, do not tighten bolts at this time.
If this is the only module being assembled, then SECURELY tighten
all bolts in this step and previous steps.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b




4'2 SIDED X 10 BARBELL STORAGE MODULE
(WITH CONNECTOR)

NUT COVER (16)
1/2" LOCK NUT (16)
I -
@ = .
-
=i BOLT COVER (16)
-
- -
= ] 1/2 X 4-1/4" BOLT (16)
Ty
-
oy | ) TO——,
TO——,
- XCREATE-U-8DS (2
o |. @
= :i\
Py,
|~
LEFT BARBELL SIDE (2) —
RIGHT BARBELL SIDE (2)
o,

NOTES:

If more modules will be assembled, do not tighten bolts at this time.
If this is the only module being assembled, then SECURELY tighten
all bolts in this step and previous steps.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

43



4'2 SIDED X 10 BARBELL STORAGE MODULE

—  ATTACH DESIRED BARBELL WEIGHT
LABEL TO EACH BARBELL GUARD
SEE NOTE BELOW

N

NOTE:

ATTACH THE SAME BARBELL WEIGHT
LABEL TO BOTH GUARDS DIRECTLY
ACROSS FROM EACH OTHER.

NOTE: '

If you are a professional contractor installing this system for a facility,
leave these labels and instruction with manager or inquire what label
to attach to each barbell guard.



4'2 SIDED X 20 BARBELL STORAGE MODULE

45



4'2 SIDED X 20 BARBELL STORAGE MODULE
(WITHOUT CONNECTOR)

NUT COVER (16)

1/2" LOCK NUT (16)

%

i

LEFT BARBELL SIDE (2) RIGHT BARBELL SIDE (2)

11—
/L‘%

NOTES:

If more modules will be assembled, do not tighten bolts at this time.

If this is the only module being assembled, then SECURELY tighten
all bolts in this step and previous steps.

i ‘"fﬁ

BOLT COVER (16)

1/2 X 4-1/4" BOLT (16)

—— XCREATE-U-8DS (2)

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190

200

mm 46




4'2 SIDED X 20 BARBELL STORAGE MODULE
(WITH CONNECTOR)

NUT COVER (16)
1/2" LOCK NUT (16)
‘|——XCREATE-U-8DS (2)
BOLT COVER (16)
1/2 X 4-1/4" BOLT (16)

Py

T
L
Py
L

LEFT BARBELL SIDE (2)

RIGHT BARBELL SIDE (2)

i

NOTES:

If more modules will be assembled, do not tighten bolts at this time.
If this is the only module being assembled, then SECURELY tighten
all bolts in this step and previous steps.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

47



4'2 SIDED X 10 BARBELL STORAGE MODULE

—aad

&= — ATTACH DESIRED BARBELL WEIGHT
= LABEL TO EACH BARBELL GUARD
SEE NOTE BELOW

A

Al

G
\.I
Y
. b 1IS ‘7
\J’ of NOTE:
\ J V ATTACH THE SAME BARBELL WEIGHT
—= i LABEL TO BOTH GUARDS DIRECTLY
\J A\t ACROSS FROM EACH OTHER.

A

NOTE:

If you are a professional contractor installing this system for a facility,
leave these labels and instruction with manager or inquire what label
to attach to each barbell guard. 48



4' MONITOR MOUNT & STORAGE MODULE

STANDARD CONFIGURATION OPTIONAL CONFIGURATION

49



4" MONITOR MOUNT & STORAGE MODULE

STEP 1A STEP 1B

XCREATE-4MM

7 XCREATE-U-8SS (2)

GROMMET (4)

NUT COVER (16)
me" LOCK NUT (16)

112 X 4-1/4" { -

NOTES:

BOLT(16)L£ ’
If more modules will be assembled, do not tighten bolts at this time.
If this is the only module being assembled, then SECURELY tighten

u%”’
M’.
W
N
all bolts in this step and previous steps.

I [T 1 [T 1 [T 1 [T 1 [ [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b 50




4' MONITOR MOUNT & STORAGE MODULE

P

[ -
NOTE: -
DIRECTION OF HOOK _ ff

q
\ MONITOR (NOT INCLUDED)
i \
INIG <
M8 WASHER (4) .
- / -
M8 X 16 MM SCREW (4)1 — | ]

&y F . NOTE:
-7 BOLT LOCATION VARIES
- DEPENDING ON MONITOR

NOTE:

SECURELY tighten all connections in this step.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

51



4' MONITOR MOUNT & STORAGE MODULE

N
5 ',!E'\

//!_g\!.' =
i ‘Iﬂ'

A\||

NOTE: M6 x 35 MM BOLT(Z)
CENTER MONITOR BEFORE TIGHTENING

NOTE:
SECURELY tighten all connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

52



4' CUSTOM SIGN AND HANGING STORAGE MODULE

53



4' CUSTOM SIGN AND HANGING STORAGE MODULE

,
,

NOTES:

If more modules will be assembled, do not tighten bolts at this time.If
this is the only module being assembled, then SECURELY tighten all
bolts in this step and previous steps.

IIII‘III‘III‘III‘IIIIIIIIII
1 2 3 4 5 6 7

10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
poleobmbmboodwtoaloo oo o boodmd oo e oot botobmdoedooteoleo o oo iatoade e oo ool

54



MAT STORAGE AND ACCESSORY PINS

3/8" LOCK NUT (5)
; %3/8" FLAT WASHER (10)

XCREATE-4BHS

UNIVERSAL HANGING STORAGE PEGS (5)

BEFORE TIGHTENING NUT,
ADJUST MAT STORAGE
PIN TO DESIRED POSITION

XCREATE-UBSHP-6

NOTE:

For the purpose of illustration the XCREATE-4BHS is shown. The
XCREATE-4CSB, XCREATE-4BHS, XCREATE-6BHS can be
assembled the same way.

SECURELY tighten all connections in this step.

| o 1 ol N I N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

55



ACCESSORY TRAY LABELS

ATTACH DESIRED
LABEL TO EACH
ACCESSORY TRAY
SEE NOTE BELOW—

! '

ACCESSORY LABEL

XCREATE-6TRAY (4

NOTE:

If you are a professional contractor installing this system for a facility,
leave these labels and instruction with manager or inquire what label
to attach to each accessory tray.

XCREATE-4TRAY (4)

56



ATTACHMENTS

XCREATE-BHSE
BALL AND HANGING
STORAGE EXTENSION

XRACK-BRA
BATTLE ROPE ANCHOR

XCREATE-DP
DOUBLE PLAY

XHMGRT
HORIZONTAL MOUNT
GROUND ROTATIONAL TRAINER

---------------------------------------------------

' XCREATE-3DS
3 DIMENSIONAL SWIVEL

-------------------

xemearesT
' BALL TARGET

<

XCREATE-RBA
RESISTANCE BAND ANCHOR



ATTACHMENTS

XCREATE-VDS4 / VDS5
VERTICAL DUMBBELL
STORAGE

XCREATE-4SSHWS
4' SINGLE SIDE HORIZONTAL
WEIGHT STORAGE

XCREATE-4MGX
4' MULTI GRIP CROSS

XCREATE-TBE
TOP BOOM EXTENSION

XCREATE-AA
ATTACHMENT ANCHOR

XCREATE-DA
DIP ATTACHMENT

XCREATE-PS
PLYO STEP

XCREATE-AE
ATTACHMENT EXTENSION




ATTACHMENTS

XCREATE-3DSM
3 DIMENSIONAL SWIVEL W/MOUNT

Ay
Voo

A A
\ 2
N2

XERT
RELENTLESS ROPE TRAINER

XRR-SKI
RELENTLESS RIPPER

59

XCREATE-BMXERT
BOOM MOUNT

XCREATE-SAM
SIDE ATTACHMENT MOUNT

XCREATE-SA-BOSU
BOSU STORAGE ATTACHMENT

XCREATE-FRS
FOAM ROLLER STORAGE

XCREATE-SBDA
STALL BAR DIP ATTACHMENT



ATTACHMENTS

BCSA
BAR CATCH STORAGE
ATTACHMENT

XCREATE-HMSC
SUSPENSION CLIP

60




XCREATE-BHSE
BALL & HANGING

STORAGE EXTENSION
NUT COVER (2)
1/2" LOCK NUT (2) BOLT COVER (2)
TL71/2 X 4-1/4" BOLT (2)
XCREATE-BHSE
: XCREATE-U-8DS

L' [

Ml %%
NOTES:

SECURELY tighten all bolt connections in this step.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

61



XRACK-BRA
BATTLE ROPE ANCHOR

{:é :

XCREATE-U-8DS— |

1/2 X 1" BOLT (2)
PRE-INSTALLED
1/2" FLAT WASHER (2)
(*) SEE NOTE

NOTES:
SECURELY tighten all bolt connections in this step.
(**) HARDWARE COVERS CANNOT be used in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

62



XCREATE-HSH

HANGING STORAGE HOOK
XCREATE-U-8DS— * T { %
1/2" FLAT WASHER (2) { 1/2" LOCK
(*) SEE NOTE g )@r NUT (2)
ol
1/2 X 4-1/4" BOLT (2) ! [ . )T:
XCREATE-HSH NUT COVER (2)
<
< —~

NOTES:

SECURELY tighten all bolt connections in this step.

(**) HARDWARE COVER CANNOT be used on HSH side.
| ‘ o ‘ 1 ‘ ol ‘ N ‘ ol ‘ N ‘ 1 ‘ |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

63



XCREATE-DP
DOUBLE PLAY (BAR & PLATE STORAGE)

{ @ BOLT COVER (1) .
PRE-INSTALLED— ¢

NOTES:
SECURELY tighten all bolt connections in this step.
(**) HARDWARE COVER CANNOT be used in place of washer.

XCREATE-U-8DS

1/2 X 1" BOLT (1)
PRE-INSTALLED

1/2 X 1" BOLT (1)
PRE-INSTALLED
(**) SEE NOTE

NOTE:

XCREATE-DP

| o 1 ol N ol I
1 2 3 4 5 6
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

I‘III‘I
7

160 170 180 190 200

MAX WEIGHT PLATE: 25 LBS.

64



XHMGRT
HORIZONTAL MOUNT GROUND
ROTATIONAL TRAINER

I XCREATE-U-8DS

1/2 X 1" BOLT (2)
PRE-INSTALLED

BOLT COVER (2)
PRE-INSTALLED

HMGRT

-

A,

NOTES:
SECURELY tighten all bolt connections in this step.

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

65



XCREATE-3DS
3 DIMENSIONAL SWIVEL

<& “
N =
< L
/(94 7]] &
=
o > {8
I] : [ XCREATE-U-8DS

NOTE:

TEMPORARILY REMOVE BOLT,

SPACER, WASHERS AND NUT

66



XCREATE-3DS &
3-DIMENSIONAL SWIVEL [\

Ao
AN
(:*]

” « | [ XCREATE-U-8DS

NOTES:
SECURELY assemble bolt connection in this step.

(**) HARDWARE COVERS CANNOT be used in place of washers
in this step.

XCREATE-3DS

NOTE:

INSERT SPACER INTO THE
3-DIMENSIONAL SWIVEL AND
RE-ASSEMBLE TO UPRIGHT
USING HARDWARE FROM
PREVIOUS STEP

(**) SEE NOTE



XCREATE-BT
BALL TARGET

NOTE:
REMOVE SPACERS
(2) AND DISCARD

NOTE:
REMOVE END CAP
AND DISCARD

—  NOTE:
TEMPORARILY REMOVE
BOLTS, HARDWARE COVERS AND NUTS

i

),

,| T XCREATE-U-8DS

L7

68



XCREATE-BT
BALL TARGET

NOTE:
BALL TARGET EXTENSION ASSEMBLE BALL TARGET
EXTENSION TO UPRIGHT
-~ USING BOLTS WASHERS AND
NUTS FROM PREVIOUS STEP
- f "’/'A <,
” /o _
~ LA
— XCREATE-4SX
Yis, ~ S
&</ (>
,lli _ ]
XCREATE-U-8DS—§ )
- *’,/
| & 2

NOTES:

LOOSELY assemble bolt connections in this step.

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

69



XCREATE-BT
BALL TARGET

XCREATE-BT

1/2" LOCK NUT (2)

1/2" FLAT WASHER (4)
J (*) SEE NOTE
BALL TARGET
/ 1/2 X 4" BOLT (2)

EXTENSION

R

%%

&l —’f/

”
NOTES:
After this step has been completed, SECURELY tighten all bolt
connections from the last two steps.
(*) HARDWARE COVERS CAN be used in place of washers
in this step.

IIII‘III‘III‘IIIIII‘III‘III‘I
1 2 3 5 6 7
140 150 160 170 180 190 200

4
10 20 30 40 50 60 70 80 90 100 110 120 130
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b




XCREATE-RBA
RESISTANCE BAND ANCHOR

NOTE:
MAKE SURE TO USE
PRE-INSTALLED SPACER

XCREATE-4S8X

1/2" LOCK NUT
PRE-INSTALLED

BOLT COVER (1)
PRE-INSTALLED

1/2 X 4-3/4" BOLT
PRE-INSTALLED

[ XCREATE-U-8DS

XCREATE-RBA v .

1/2 X 1" BOLT (2)
PRE-INSTALLED

o e O[—F - -

. e l——=7

BOLT COVER (2)
PRE-INSTALLED

NOTES:
SECURELY tighten all bolt connections in this step.

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

71



XCREATE-VDS4 AND VDS5
VERTICAL DUMBBELL STORAGE

BOLT COVER (8)
® 1/2 X 4-1/4" BOLT (8) °
o d //
[ ) . . | » -7
N -1 PR P
NUT COVER (8) . /::// 1 NUT COVER (8) o 1 @
1/2' LOCK NUT (@) A 1/2" LOCK NUT (8) 1= .
. | . | »
. - . o .-
. [ ]
XCREATE-U-8DS ' g XCREATE-U-8DS— o g
. XCREATE-VDS4 .

< <

NOTES:

SECURELY tighten all bolt connections in this step.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [ ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

/1/2X4 1/4" BOLT (8

BOLT COVER (8)

72



XCREATE-4MGX

|

—— XCREATE-U-8DS (2)

4' MULTI GRIP CROSS
NOTE:
REMOVE END CAPS PRIOR
TO ASSEMBLY RE-ATTACH
END CAPS AFTER ASSEMBLY (2)
1/2" LOCK NUT (4)
NUT COVER (4) (PRE-INSTALLED)
(PRE-INSTALLED)
XCREATE-4MGX
S| '
: Eﬂ
%{
NOTES:

SECURELY tighten all bolt connections in this step.

—  NOTE:
MAKE SURE TO USE PRE-
INSTALLED SPACERS (4)

BOLT COVER (4)
(PRE-INSTALLED)

1/2 X 4-3/4" BOLT (4)
(PRE-INSTALLED)

7

I A A A R D N R
1 2 3 4 5 6

10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160

170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

III‘I
7

73



XCREATE-4SSHWS
4' SINGLE SIDE HORIZONTAL WEIGHT STORAGE

-
—
o e

E—XCREATE-U-SDS (2)

(VT

BOLT COVER (2)

JNUT COVER (2)

1/2 X 4-1/4"BOLT (4)

NOTES:
SECURELY tighten all bolt connections in this step.
(*) HARDWARE COVERS CANNOT be used on plate side.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

74



XCREATE-TBE
TOP BOOM EXTENSION

>

ﬁ 1/2" FLAT WASHER (2)
(**) SEE NOTE

I ! i

1/2 X 4"BOLTM %

TE'TBE
_—///

1/2" LOCK NUT

SPACER

NOTES:
SECURELY tighten bolt connection in this step.

(**) HARDWARE COVERS CANNOT be used in place of washers
in this step.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

75



XCREATE-TBE
TOP BOOM EXTENSION

NOTE:
REMOVE SPACERS
(2) AND DISCARD

. NOTE:
@‘ REMOVE END CAP

\ AND DISCARD

{ TEMPORARILY REMOVE
BOLTS, HARDWARE COVERS AND NUTS

NOTE:

[ XCREATE-U-8DS

NOTE:
Repeat this step for as many TOP BOOM EXTENSIONS there are to assemble.




XCREATE-TBE

TOP BOOM EXTENSION
5 [ XCREATE-U-8SS
NOTES:
Repeat this step for as many TOP BOOM EXTENSIONS there are 8|,
to assemble. >

If only one TOP BOOM EXTENSION is being assembled, then —
SECURELY tighten all bolt connections in this step.

If joining two TOP BOOM EXTENSIONS together, then keep all bolt
connections loose until next step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

TOP BOOM EXTENSION

NOTE:

ASSEMBLE TOP BOOM
EXTENSION TO UPRIGHT
USING BOLTS WASHERS AND
NUTS FROM PREVIOUS STEP

77



XCREATE-TBE
TOP BOOM EXTENSION

XCREATE-TBE (2)

1/2" LOCK NUT (4)

1/2" FLAT WASHER (8)
(*) SEE NOTE

SPACER PLATE (2)

1/2 X 4-1/2" BOLT (4)

[ XCREATE-U-8DS (2)

<=

NOTES:
SECURELY tighten all bolt connections in this step.

(*) HARDWARE COVERS CAN be used in place of washers in this
step. (SEE PAGE 3).
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

78



XCREATE-AA

ATTACHMENT ANCHOR
] , T——NOTE:
@ “4a] !  WARNING LABEL
' )
, XCREATE-U-8DS—
' )
H )
a . —— XCREATE-AA
f} . )
” )
0 )
o [ b
sz" LOCK NUT (2)
1/2" FLAT WASHER (2)
(**) SEE NOTE
NOTES:

SECURELY tighten all bolt connections in this step.
(**) HARDWARE COVERS CANNOT be used on plate side.

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

79



XCREATE-AAD
ATTACHMENT ANCHOR DIP

NOTE:
WARNING LABEL




i | —XCREATE-AA

XCREATE-AAPS

ATTACHMENT ANCHOR PLYO STEP

XCREATE - AAPS

81



XCREATE-AE
ATTACHMENT EXTENSION

NOTE:

REMOVE SPACERS NOTE:
REMOVE END CAP

(2) AND DISCARD
AND DISCARD

NOTE:
TEMPORARILY REMOVE
BOLTS, WASHERS AND NUTS

XCREATE-U-8DS

. %B—

82



XCREATE-AE
ATTACHMENT EXTENSION

" NOTE:

I ASSEMBLE ATTACHMENT
XCREATE-AE f EXTENSION TO UPRIGHT
/ USING BOLTS WASHERS AND
'7‘ //’ NUTS FROM PREVIOUS STEP
~r//
12\
’\ ¥
‘;‘f;' ® l, g =
— XCREATE-4SX —
%y, ~ =
&<l 7 \\\’/>
e o
7

}—‘XCREATE-U-8DS

Iy

24

NOTES:

SECURELY assemble bolt connections in this step.
| [T 1 ‘ [T 1 ‘ T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

83



XCREATE-AE & XCREATE-3DSM
ATTACHMENT EXTENSION AND
3 DIMENSIONAL SWIVEL W MOUNT CREATE.3DSM

" 1/2" FLAT WASHER (4)
1/2" LOCK NUT (2) (*) SEE NOTE

1/2 X 1-1/2" BOLT (2)

.@..

NOTES:
SECURELY assemble bolt connections in this step.
(*) HARDWARE COVERS CAN be used in place of washers in
this step. (SEE PAGE 3).
IIII‘III‘III‘III‘III‘III‘III‘I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

84



XERT
RELENTLESS ROPE TRAINER (UPRIGHT MOUNT)

NUT COVER (2)
1/2" LOCK
NUT (2)

. ) (VERTICAL)

|~ XCREATE-U-8DS

\
)
./\\

NOTES:
SECURELY tighten all bolt connections in this step.

NOTE:
Use middle and
bottom hole.

BOLT COVER (2)
-~ S Sy 1/2 X 4-1/4" BOLT (2)

MOUNTING BPLATE

I A A D A R N Y
1 2 3 4 5 7

10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190

200

85



XERT
RELENTLESS ROPE TRAINER (UPRIGHT MOUNT)

1/2" FLAT
WASHER (4)
(**) SEE NOTE

1/2 X 1-1/4" %\@\

MOUNTING BPLATE

(VERTICAL) \\@\
@
NOTES:
SECURELY tighten all bolt connections in this step. @
(**) HARDWARE COVERS CANNOT be used in place of washers
in this step.
XCREATE has been hidden for assembly clarity.
I‘|II‘|I|‘III‘III‘III‘III‘III‘I
1 2 3 4 5 6 7

10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

RELENTLESS ROPE TRAINER

1/2" FLANGE NUT (4)

86



XCREATE-BM
BOOM MOUNT

NOTE:

REMOVE SPACERS

(2) AND DISCARD NOTE:
REMOVE END CAP
AND DISCARD

NOTE:
TEMPORARILY REMOVE
BOLTS, WASHERS AND NUTS

)

[ XCREATE-U-8DS

87



XCREATE-BMXERT
BOOM MOUNT

XCREATE-BMXERT

XCREATE 45 /A /75]

& & /N NOTE:

-~
§/> S ASSEMBLE BOOM MOUNT TO UPRIGHT
W& USING BOLTS WASHERS AND
4 1;%7%“ - = NUTS FROM PREVIOUS STEP
<

)
o
L4

[f
J

% ‘}—XCREATE-U-SDS

=

NOTE:
SECURELY tighten all bolt connections in this step.




XCREATE-BMXERT
RELENTLESS ROPE TRAINER / RELENTLESS RIPPER

RELENTLESS ROPE TRAINER

NOTE: RELENTLESS RIPPER IS
ASSEMBLED THE EXACT SAME WAY

1/2 X 1-1/4" BOLT (2)

NOTE: LOOSELY INSTALL BOLTS.
TIGHTEN UNTIL THE BOLT IS
APPROXIMATLY 1/2" FROM THE PLATE.

NOTE:

The Relentless Rope Trainer is shown, follow the exact same
steps to assemble the Relentless Ripper.

(**) HARDWARE COVERS CANNOT be used in place of washers
in this step.

XCREATE has been hidden for assembly clarity.

RELENTLESS ROPE TRAINER

NOTE: RELENTLESS RIPPER IS
ASSEMBLED THE EXACT SAME WAY

N \?/ NOTE: USING THE BOLTS FROM
PREVIOUS STEP, TEMPORARILY HANG
THE XERT FROM THE SLOTS IN THE
N N BOOM MOUNT.

89



XCREATE-BMXERT
RELENTLESS ROPE TRAINER / RELENTLESS RIPPER

RELENTLESS ROPE TRAINER

1/2" FLANGE NUT (4) ﬂw\ LN
AN
Q\

XCREATE-BMXERT-101

1/2 FLAT WASHER (4)?
1/2 X 1-1/4" BOLT (4)

\
»/

NOTE:

SECURELY tighten all bolt connections in this step, Including the
bolts from the previous step.

(**) HARDWARE COVERS CANNOT be used in place of washers
in this step.

XCREATE has been hidden for assembly clarity.

RELENTLESS RIPPER

1/2" FLANGE NUT (4) K\ o
AN

XCREATE-BMXERT-101

<
N

N

S
1/2 FLAT WASHER (4)%
1/2 X 1-1/4" BOLT (4)

N

I Y D Y
1 2 3 4 5

10 20 30 40 50 60 70 80 90 100 110 120 130

III‘III‘I
6 7

140 150 160 170 180 190 200

90



XCREATE-SAM
XCREATE SIDE ATTACHMENT MOUNT

RELENTLESS RIPPER

NOTE:

The Relentless Ripper is shown, Relentless Rope may be
assembled the same way.

Assembly instructions for the attachments above are included
with the XCREATE-SAM.

The instructions can also be downloaded at

https://commercial.torquefithess.com/pages/assembly-
manuals

XCREATE-SAM
SIDE ATTACHMENT MOUNT

XCREATE-SUW
SINGLE UNIT WEDGE

XCREATE-DUW
DOUBLE UNIT WEDGE

91



XCREATE-SA-BOSU
BOSU STORAGE ATTACHMENT

NUT COVER (4)
1/2" LOCK NUT (4)

1/2 X 4-1/4" BOLT (4)ﬂ
—

BOLT COVER (4)

) =

XCREATE-SA-BOSU

XCREATE-U-8DS

e e QT
-

e

_/_I\\%
e

e enmT—

\
iy

NOTES:

SECURELY tighten all bolt connections in this step.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

92



XCREATE-FRS6-8
FOAM ROLLER STORAGE ATTACHMENT

5
XCREATE-U-8DS BOLT COVER (ﬂ
NUT COVER (4)
1/2 X 4-1/4" BOLT (2) o= od__ 1/2" LOCK NUT (2)

H = |
: I

i L]
. [}

. XCREATE-FRS6-8-101

=

XCREATE-U-8DS — |

(i,

[}

1/2 X 4-1/4" BOLT (4)

co— [+ ~

SINGLE PAIR

NOTES:
Assembly steps show a single and pair. For additional foam roller
stability a pair is recomended.
LEVEL ATTACHMENT AND SECURELY tighten all bolt
connections in this step.

I‘III‘III‘III‘III‘II IIIIII‘I

1 2 3 4 5 6 7

10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

BOLT COVER (4)&

N
.‘

NUT COVER (4)
1/2" LOCK NUT (4)

(o= ¢ ¢

XCREATE-FRS6-8-101 (2)

93



XCREATE-FRS6-8
FOAM ROLLER STORAGE ATTACHMENT

XCREATE-U-8DS— | , ' XCREATE-U-8DS ,
|4 577
' &
SINGLE PAIR
NOTES:
Assembly steps show a single and pair. For additional foam roller
stability a pair is recomended.
LEVEL ATTACHMENT AND SECURELY tighten all bolt
connections in this step.
| ‘ I ‘ I ‘ I ‘ I ‘ [ ‘ I ‘ L1 ‘ |
1 2 3 4 5 6 7

10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

XCREATE-FRS6-8-101 (2)

94



XCREATE-SBDA
STALL BAR DIP ATTACHMENT

XCREATE-SBDA

NOTE:

CENTER STALL BAR DIP ATTACHMENT AND
HOOK BUMPERS OVER STALL BARS.

N

°oe
NIV VB \)oijw'\ S

XCREATE-4SB

NOTES:

The XCREATE 4' stall bar module is required in this step. For module assembly see previous steps.

TO REMOVE LIFT UP AND PULL STRAIGHT OUT.

95



BCSA
BAR CATCH STORAGE ATTACHMENT

E BOLT COVER (4)
B La— 1/2 X 3-3/4" BOLT (4)

Lo

L

1/2" LOCK NUT (4)

- - o O = OO= Ow T4 = = T~ = = T8 L« I8 e T T8 8 = D e

== =

NOTES:

SECURELY tighten all bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

96



BCSA

BAR CATCH STORAGE ATTACHMENT

97



XCREATE-HMSC
MAGNETIC SUSPENSION CLIP

XCREATE-U-8DS

i -

[ ]
XCREATE-HMSC/% . 1

NOTES:

Suspension storage clip can be positioned to desired height.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

98



ANCHOR

ANCHOR HOLES

ALL UPRIGHTS ARE TO
BE ANCHORED TO THE
FLOOR. (MINIMUM TWO
ANCHORS PER PLATE)

NOTES:

Make sure all bolts are SECURELY tightened.
Position system to desired location in the room.
Anchor system to the floor referencing X-CREATE

ANCHORING INSTRUCTIONS which can be downloaded at
www.torquefitness.com/assembly-manuals

WARNING!

ALL X-CREATE ARE REQUIRED TO BE ANCHORED TO THE
FLOOR TO PREVENT ROCKING OR TIPPING DURING USE.

—  ANCHOR HOLES

ALL UPRIGHTS ARE TO
BE ANCHORED TO THE
FLOOR. (MINIMUM TWO
ANCHORS PER PLATE)

99



XCREATE-URETHANE BOOTS

[ XCREATE-U-8DS

) S 1/4 X 3/8" BOLT
. & : 1/4" FLAT WASHER
¢ ) FRONT BOOT (4)
NOTES:
The URETHANE BOOTS and hardware are packaged with the
upright boxes
SECURELY tighten bolt connections in this step.
Repeat this step for every upright.
IIII‘III‘III‘III‘III‘III‘III‘I
1 2 3 4 5 6 7

10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

100



	COVER
	Drawing View281

	TOC
	NOTES
	2S8U
	Drawing View642

	XHCFK
	Drawing View368
	Detail View CL (1 : 10)
	Drawing View370
	Drawing View371

	ONE MOD
	Drawing View534
	Drawing View535
	Drawing View536

	PAGE 07
	Drawing View313
	Drawing View314
	Drawing View315
	Drawing View316
	Drawing View320
	Drawing View379
	Drawing View644
	Drawing View696

	PAGE 08
	Drawing View381
	Drawing View382
	Drawing View383
	Drawing View384
	Drawing View499
	Drawing View681

	PAGE 09
	Drawing View638
	Drawing View639
	Drawing View640
	Drawing View641

	8UME CP
	Drawing View317
	Drawing View623

	8UME A1
	Drawing View242
	Drawing View560
	Drawing View561

	4&6SM CP
	Drawing View282
	Drawing View568

	4&6SM A1
	Drawing View248
	Drawing View569

	4&6BHSM CP
	Drawing View570
	Drawing View571

	4&6BHSM A1
	Drawing View572
	Drawing View573

	4SBM CP
	Drawing View287

	4SBM A1
	Drawing View245
	Detail View DF (1 : 11)

	4BTWPM CP
	Drawing View665

	4BTWPM A1
	Drawing View651
	Drawing View652

	4BTWPM A2
	Drawing View657
	Drawing View658
	Drawing View659
	Detail View A (1 : 8)

	4BTWPM A3
	Drawing View662
	Drawing View663

	8OLSM CP
	Drawing View326

	8OLSM A1
	Drawing View327

	8OLSM A2
	Drawing View328
	Detail View CF (1 : 9)

	8OLSM A3
	Drawing View331
	Detail View CG (1 : 9)

	8OLSM A4
	Drawing View334

	4&6BBSM CP
	Drawing View385
	Drawing View588

	4&6BBSM A1
	Drawing View386
	Drawing View589

	4TDM CP
	Drawing View590

	4TDM A1
	Drawing View592

	4TDM A2
	Drawing View593

	4TDM A3
	Drawing View594

	4BMS5 CP
	Drawing View405

	4BMS5 A1
	Drawing View406

	4BMS5 A2
	Drawing View408
	Detail View CP (1 : 8)

	4BMS5 A3
	Drawing View427
	Detail View CS (1 : 4)

	4BMS10 CP
	Drawing View411

	4BMS10 A1
	Drawing View413

	4BMS10 A2
	Drawing View416
	Detail View CQ (1 : 11)

	4BMS10 A3
	Drawing View432
	Detail View CT (1 : 4)

	42SBSM10 CP
	Drawing View419

	42SBSM10 A1
	Drawing View421

	42SBSM10 A2
	Drawing View424

	42SBSM10 A3
	Drawing View436
	Detail View CU (1 : 4)

	42SBSM20 CP
	Drawing View439

	42SBSM20 A1
	Drawing View441

	42SBSM20 A2
	Drawing View443

	42SBSM20 A3
	Drawing View446
	Detail View CV (1 : 4)

	4MMSM CP
	Drawing View502
	Drawing View510

	4MMSM A1
	Drawing View503
	Drawing View520

	4MMSM A2
	Drawing View509

	4MMSM A3
	Drawing View508
	Detail View DB (1 : 4)

	4CSHSM CP
	Drawing View677

	4CSHSM A1
	Drawing View680

	UBSHP
	Drawing View551
	Drawing View552
	Drawing View566
	Drawing View627
	Drawing View628
	Drawing View678

	LABEL
	Drawing View545
	Detail View BU (1 : 5)

	Page 57
	Drawing View336
	Drawing View337
	Drawing View338
	Drawing View339
	Drawing View341
	Drawing View342
	Drawing View346
	Drawing View362

	Page 58
	Drawing View350
	Drawing View351
	Drawing View352
	Drawing View353
	Drawing View364
	Drawing View366
	Drawing View378
	Drawing View533
	Drawing View697

	Page  59
	Drawing View455
	Drawing View462
	Drawing View531
	Drawing View595
	Drawing View670
	Drawing View683
	Drawing View717
	Drawing View718
	Drawing View719
	Drawing View720

	Page  60
	Drawing View715
	Drawing View716

	BHSE A1
	Drawing View264

	BRA A1
	Drawing View265

	HSH A1
	Drawing View266

	DP A1
	Drawing View267

	HMGRT A1
	Drawing View268

	3DS A1
	Drawing View274

	3DS A2
	Drawing View275
	Detail View CD (1 : 9)

	BT A1
	Drawing View276

	BT A2
	Drawing View278

	BT A3
	Drawing View279

	RBA A1
	Drawing View354

	VDS4/VDS5 A1
	Drawing View355
	Drawing View612

	4MGX A1
	Drawing View367

	4SSHWS A1
	Drawing View372

	TBE A1
	Drawing View373

	TBE A2
	Drawing View375

	TBE A3
	Drawing View376

	TBE A4
	Drawing View377

	XCREATE AA A1
	Drawing View302

	XCREATE AAD A1
	Drawing View303
	Detail View CA (1 : 9)

	XLAB AAPS A1
	Drawing View305
	Detail View CC (1 : 9)

	AE A1
	Drawing View450

	AE A2
	Drawing View452

	AE A3
	Drawing View454

	XERT A1
	Drawing View464

	XERT A2
	Drawing View466

	BM A1
	Drawing View532

	BM A2
	Drawing View529

	BM XERT/XRR A1
	Drawing View721
	Drawing View722

	BM XERT/XRR A2
	Drawing View723
	Drawing View724

	SAM A1
	Drawing View725
	Drawing View726
	Drawing View727
	Drawing View728

	BOSU SA A1
	Drawing View596

	FRS A1
	Drawing View671
	Drawing View672

	FRS A2
	Drawing View675
	Drawing View676

	SBDA A1
	Drawing View682

	BCSA A1
	Drawing View684

	BCSA A2
	Drawing View685
	Detail View DI (1 : 8)

	HMSC A1
	Drawing View611

	ANCHOR
	Drawing View293

	URTHN BOOTS
	Drawing View280


